990 DUKE R, white 2025 <2025><US><F9875YE>

FRAME
77650
Pos Part Number Description Additional Text Quantity

1 AB7903001000EB Frame 1.00
2 A60703094000 Cross pipe protector 1.00
3 0025060166S HH collar screw M6x16 TX30 SL 2.00
4 69008021160 special screw M5x12 6.00
5 54603048100 clip nut M6 5.00
6 62142041000 DAMP. COMPONENT ABS MODUL 5.00
7 A60703013000C1 Engine brace 1.00




8 AB0703088000 Plug D=34 2.00
9 55009086000 PLUG SFL13 2.00
10 0035100459S ISA screw M10x45 ISA45 fully t 4.00
11 61103165000 PLUG FOR M8 4.00
12 00351006098 AH-COLLAR SCREW M10X60 ISA45 2.00
13 A60703001056C1 Querverbindung 1.00
14 A63604083010 Bushing screw connection pull 2.00
15 76504038000 Special screw M12x40 WS19 2.00
17 0025080206S HH collar screw M8x20 TX40 SL 4.00
18 0035100249S HH collar screw M10x24 ISA45 S 4.00
19 44011076305 CABLE TIE 300/4,8MM BLACK 2.00
20 A67903039000C1 Footpeg bracket front right 1.00
21 A67903038000C1 Footpeg bracket front left 1.00
22 61703041000C1 Front footpeg right 1.00
23 61703040000C1 Front footpeg left 1.00
24 61703043000 Footpeg bolt 2.00
25 0799060003 retaining washer DIN 6799 - 6 2.00
26 61703042000 Spring footrest front 2.00
27 44011076140 CABLE TIE 140/2,5MM BLACK 2.00
28 AB60703070000 Chain slider 1.00
29 0025080256S HH COLLAR SCREW M8X25 TX40 2.00
30 61907040055 Seat cowl pad, left, elastomer 2.00
31 75004046000 ADJUSTING RING M24X1,5 07 1.00
32 AB0703096130 Cable cover 1.00
33 A60703096100 Front sprocket cover 1.00




